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2710 GHz 2.795 GHz 1.000 MHz 2.71176 GHz -37.00 dBm 12.00 dB

festy & s

Channel power Limit -25dBm > -26.41dBm (PASS)

RefLevel 40.00Bm  Offset 20.40d8 ® RBW 10 kiz s6L
- Att 30 dB * SWT 100 ms & VBW 30 kHz Mode Sweep Count 100/100
30 T
20
10
0
10
2
-40 dBm + 4
AA A PN YA W\h ’ A ikl A
‘\éo‘f‘ AMT I R VYA \J AAV-/W""\ DL AW A gy et
CF 2.488 52 GHz 1001 pts 204.0 kHz/ Span 2.04 MHz
2 Result Summar None
Tt {Ref) 1000 Mz -26.41 dBm
Tx ol -26.41 dBm

Heed o I
.4 W11

16:41:12 01.07.2022
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seamancas. FCC RADIO TEST REPORT Report No. : FG1IN1011C

FR1 n41 / 20MHz / DFT-S OFDM / QPSK
Lowest Band Edge / 1RBO Highest Band Edge / 1IRBmax

e - e &
Ref Level 40.00 dBm  Offset 20,40 dB Made Auto Sweep SGL RefLevel 20.00d8m Offset 20,40 d8 Meode Auto Sweep S6L
Count 100/100 Count 100/100

1 Spurious Emissians ®1Avg

it Ches Phss

Line _SPURJOUS_LIN phss N
30 S
20 - 20 ]
10 dBy l‘ |
0 | ‘{ 0 dBrr .
a0 ! - f

. J
| [ ‘Ln : . ”11

t ] a1
A | f‘ L —
=0 N J .
2.67GHz 10005 pts 12.5 MHz/ 2.795 GHz
2,475 GH: 8004 pts. 1 MHz/ 2516 Gz || pro— s
|
2670 GHz 2,630 GHz 100.000 kHz 268888 GHz 17.95 dBm -12.05d8
2475 GHz 2.490 GHz 1.000 MHz 248781 GHz -39.39 dBm -14.39 dB 2690 GHz 2,691 GHz 500,000 kHz 2.65004 GHz -13.56 dBm -356dB
2,490 Gz 2.495 GHz 1.000 MHx 2.49497 GHz -30.23 dBm 17.23 dB 3591 CH 3 895 Gy 1.000 MRz 2.69122 GHz 28.81 dBm 18.81 dB
2495 GH 2496 GHz 200,000 kHz 2.49599 GHz -19.03 dBm 5.03dB 3695 Ghix 710 G 1,000 Wiz 269518 GHz 3671 dBm 237148
2856 GHz 2516 GHz 100,000 khHz 2.49706 GHz 17.90 dBm -1210dB 2710 0He 2795 ctie 1000 Mis 276936 GHz 4052 dBm 155248
= 2, Oz =
peoy Wkt [ o
14:44:45 01.07.2022

15:07:57 01.07.2022
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seamancas. FCC RADIO TEST REPORT

Report No. : FG1IN1011C

FR1 n41 / 20MHz / DFT-S OFDM / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 4000 dBm  Offset 20.40 6B Made Auto Sweep

T Spurious Emissians

B o & o R

20 dBn . . ‘

.w(mmWM#\r’

50

2.475 GHz 8004 pts. 1 MHz/

2.475 GHz 2.490 GHz 1.000 MHz 248973 GHz -23.43 dBm
2,490 GHz 2,495 GHz 1.000 MHz 249356 GHz -20.76 dBm
2,895 GHz 2,49 GHz 200,000 kHz 2.49597 GHz -25.59 dBm
2,496 GHz 2516 GHz 100,000 kiz 251216 GHz 5.66 dBm
Ready

16:40:07 01.07.2022

RefLevel 40.00dBm  Offset 2040 d8. Mode Auto Sweep

1 Spurious Emissions

Check
SPURJOUS_LINE_A8S. 02

s6L

Count 100/100

ja SR

15:05:23 01.07.2022

40 dBrr e
2.67Ghz 10005 pts 12,5 MHL/ 2.795 GHz
2 Result Summa:

2670 GHz 2690 GHz 100.000 kHz 268530 GHz 5.99 dBm -24.01 dB

2690 GHz 2691 GHz 500.000 kffz 2.69004 GHz -19.23 dBm 923d8

2691 GHz 2.595 GHz 1.000 Mz 269303 GHz -18.35 dBm 83548

2695 GHz 2710GHz 1.000 MHz 2.69560 GHz -19.47 dBm 5.47d8

2710 GHz 2.795 GHz 1.000 MHz 2.71465 GHz -34.67 dBm 9.67 B

Resty o OTEZ

Channel power Limit -25dBm > -26.60dBm (PASS)

Reflevel 40.00dBm  Offset 204048 » RBW 10 kHz
- Att 3008 ® SWT_ 100 ms & VBW 30kHz _Mode Sweep
1ACR
|

30 1 i
20 dBm

10 B

20 dBm

30 dBer

N N A bty P P N

CF 2.48973 GHz _ 1001 pts 204.0 kHz/

2 Result Summa: None

Tx1 {Ref) 1.000 MHz -26.60 dBm
Tx Total -26.60 dBm

16:40:46 01.07.2022
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seamancas. FCC RADIO TEST REPORT Report No. : FG1IN1011C

FR1 n41 / 20MHz / DFT-S OFDM / 16QAM
Lowest Band Edge / 1RBO Highest Band Edge / 1IRBmax

ultiView Spectrum - . Spectry -
Ref Level 40,00 dBm  Offset 20,40 dB Mode Auto Sweep

saL Ref Level 40.00dBm  Ofset 2040 0B Mode Auto Sweep £

Count 100/100

Count 100/100
[ Spurious Emissions O Seuricus Emissions
Cimit Cheed s u {

Line _SPURJoUS.

=
-10 f ﬂ
|

B e s or | Lh ' "[

1 [ ||
50 et
2.67 GHz 10005 pts 12.5 MHz/ 2.795 GHz
2.475 GHz 8004 pts 1 MHz/ 2.516 GHz 2 Result Summe,
1
2,670 GHz 2.690 GHz 100.000 kHz 2.68900 GHz 18.34 dBm -11.66 dB
2475 GHz 2490 GHz 1.000 MHz 248813 GHz -39, -14.45 dB 2690 GHz 2691 GHz 500000 kifz 269004 GHz 1253 dBm 2553 dB
2490 GHe 2495 GHz 1,000 MH: 209477 GHz - -15.77 dB 2691 Ghiz 2695 Gz 1,000 MHz 2.69100 GHz -27.72 dBm 77248
2495.GHr 249 GHiz 200,000 kttz 249599 GHz B -4.57 db 2695 GHz 2710GHz 1.000 MHz 269518 GHz -36.79 dBm 2379d8
2.496 GHz 2516 GHz 100,000 kiz 249705 GHz 17.82 dBm -12.18dB 2710GHs 2795 GHe. 1,000 Mz 276363 GHz 2038 dBm 153848
e DN o = R
14:44:24 01.07.2022

15:07:31 01.07.2022

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 40,00 dBm  Offset 20.40 dB Made Auto Sweep

saL Reflevel 4000 dBm  Offset 20.40 d6 Mode Auto Sweep 6L
Count 100/100 Count 100/100

[ Spurious Emissions x| 1 Spurious Emissions _

Cimit Cheed E

Line _SPURJOUS_UINE_ABS_062 phss 300 SPURIDUS_LINE_ABS 02 55
30 sPORIBUS_LINE_ABS_002
20 20
10 di
. il ghne bt e e P by Wiy

| |

10

5 T I |
20 @ il y
M ,7“% ;)

40 dBry ! e
50
2.67 GHz 10005 pts 12.5 MHz/ 2.795 GHz
2.475 GHz 8004 pts. 1 MHz/ 2.516 GHz
2 Result Summa;

1
2,670 GHz 2,690 GHz 100,000 kHz 2.68651 GHz 5.59 dBm -24.41 dB
2475 GHz 2490 GHz 1.000 MHz 28%04] GHz -26.63 dBm -1.63 & 2690 GHz 2691 GHz 500000 kHz 269008 GHz -22.39 dBm 123948
2490 GHz 2495 Gz 1.000 MH: 249317 GHz -22.15 dBm -9.15dB 2691 GHe 2695 GHe 1,000 Mtz 269123 GHz 19,68 dBm 63 di
235 Gtz 2496 Gz 200,000 kitz 2.49581 GHz -28.73 dBm -15.73 dB 3635 Chiz TT10CHz 1000 Mz 2.69552 GHz 2140 dBm B.40d8
2.496 Gtz 2516 GHz 100,000 kitz 2.51255 GHz 4.92 dBm -25.08 dB. e 3788 o 1500 it 271002 GHz 35,01 dBm 10,01 dB
red N0 ety NN S U
14:42:39  01.07.2022

15:05:46 01.07.2022
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1IN1011C

FR1 n41 / 20MHz / DFT-S OFDM / 64QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 40,00 dBm  Offset 20.40 B

Made Auto Sweep

14:43:17 01.07.2022

15:06:22 01.07.2022

saL Ref Level 40.00dBm  Ofset 2040 0B Mode Auto Sweep set
Count 100/100 Count 100/100
[ Spurious Emissions Xl || 1 Spurious Emissions
Cimit Cheed E u -
Line _SPUROUS. 5
30
0 20
m
10 dby Il
o ! \ 0 dBnr
I,
40 '
e | i
30 t - u
'\ ) |‘ #40 dBrm- e —
i I |
50 (O TR . | SR
2.67Ghz 10005 pts 12,5 MHL/ 2.795 Gz
2.475 GHz 8004 pts. 1 MHz/ 2.516 GHz
2 Result Summa: I
2670 GHz 2690 GHz 100.000 kHz 268911 GHz 18.85 dBm 111548
2475 GHz 2.490 GHz 1.000 MHz 2.487 84 GHz -39.32 dBm -14.32 dB 2690 GHz 2,691 GHz 500,000 kHz 2.69004 GHz 13.08 dBm -3.08dB
2490 GHz 2495 GHa 1.000 Mtz 249468 GHz -29.69 dBm -16.69 dB 2691 GHz 2,695 GHz 1.000 MHz 2.69102 GHz -29.65 dBm -19.65 dB
2,495 GHr 2,496 GHr 200,000 kiz 249596 GHz -18.05 dBm -5.05dB 3695 GH TTI0CH: 1000 MH- 270681 GHz 37.00 dBm 2400 dB
2.496 GHz 2516 GHz 100,000 khHz 2.49689 GHz 17.14 dBm -12.85 dB 2710GHs 2795 GHe. 1,000 Mz 275645 GHz 20557 dBm 1557 dB
e DR T =
14:43:52 01.07.2022 15:06:85 01.07.2022
oo m =
Ref Level 4000 dBm  Offset 20,40 dB Mode puto Sweep saL RefLevel 50,00 dim  Offset 20,40 d8 Mode Auto Sweep s6L
Count 100/100 Count 100/100
[ Spurious Emissions LRl || 1 Spurious Emissions _
Cimit Cheed E s
Line _SPURJOUS_LINE_ABS_062 ¢ 300 SPURIDUS_LINE_ABS 02 55
30 sPORIBUS_LINE_ABS_002
P} 20
10 dir
m R o
. it b i o N a1 o] it el | et i W WW} !
7 ¥ T TR i |
-10 |
J' ' |
A T | 7 " l
I
<30 dBar it M
Wﬂi "1 |40 dbm 1 Yoy
50
2.67Ghz 10005 pts 12,5 MHL/ 2.795 Gz
2.475 GHz 8004 pts. 1 MHz/ 2.516 GHz
2 Result Summa: I
25670GHz 2690 GHz 100.000 kHz 268615 GHz 5.05 dBm -24.95 dB
2475 Ghz 2,450 GHz 1.000 MHz 248947 GHz -26.67 dBm 1.67 dB 2680 GHz 2691 GHz 500,000 kiz 2.69004 GHz -23.04 dBm -13.03 dB
2,490 Gz 2495 GHz 1.000 MHz 249351 GHz -24.44 dBm 11.44 dB 2691 GHz 2.695 GHz 1.000 MHz 269298 GHz -21.14 dBm -11.14.d8
2495 GHe 2496 GHz 200,000 kitz 249596 GHz -30.39 dBm -17.39 dB 3695 GHr TT0GHe 1,000 MHz 2,605 GHz 2335 dBm 10.35 4B
2.496 GHz 2516 GHz 100,000 kifz 250349 GHz 4.08 dBm 2532 dB 2710 ke 3795 CHy 1000 M 271074 GHz 35.24 dBm 10.24 dB
[ ] [ ] "
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1IN1011C

FR1 n41 / 20MHz / DFT-S OFDM / 256QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 40,00 dBm  Offset 20.40 B

Made Auto Sweep sl RefLevel 40.00dBm  Offset 20.40 dB Mode Auto Sweep seL
Count 100/100 Count 100/100
1 Spurious Emissians x| 1 Spurious Emissions
Uimit Checd Fss u {
Line _sPURJous. 5
0
0 20 -
ul
|
10 dbi ’
|
0 I L 0 dBor
o |

SPURIGUS_UNE_ ABS 002

30

50

il

14

146:18 01.07.2022

15:08:23 01.07.2022

2.67 GHz 10005 pts 12.5 MHz/ 2.795 GHz
2 Result Summa: I
2670 GHz 2690 GHz 100.000 ki 268910 GHz 17.67 dBm 1233 d8
2475 GHz 2.490 GHz 1.000 MHz 2.48800 GHz -14.88 dB 2690 GHz 2,691 GHz 500,000 kHz 2.69003 GHz -14.61 dBm 4.61dB
2490 GHa 2495 GHz 1.000 Mz 249499 GHz -19.06 i 2681 GHz 285 Gz 1.000 Mz 269110 GHz 25.99 dBm -15.99
2495.GHr 249 GHiz 200,000 kttz 249596 GHz -6.66 db 2695 GHz 2710GHz 1.000 MHz 269777 GHz 37.07 dBm 2407 d8
2856 GHz 2516 GHz 100,000 khHz 249696 GHz 1205 dB 2710 0He 2795 GHe. 1,000 Mis 273967 GHz 4068 dBm 1568 dB
e Do TEEE L
14:45:41 01.07.2022 15:08:47 01.07.2022
R e - [
Ref Level 4000 dBm  Offset 20.40 B Mode puto Sweep saL RefLevel 50,00 dim  Offset 20,40 d8 Mode Auto Sweep seL
Count 100/100 Count 100/100
T Spurious Emissions CIETmm ||| Spurious Emissions _
it Chect Phss
Line _SPURJOUS_LINE_ABS ot : 3oL SPURIOUS.LINE_A85.002 ss
0 SPORIDUS_LINE_ABS_002
P} 20
10 dir
| . ek iyl i
! FLTRL AT EU W i T i Uik |
| 1
-10 +
' |
_w i
SPUIBS e | ]
a0 Freve Y J i } M—
i’ e o qwl ". 40 dBrr T
50
| 2.67 GHz 10005 pts 12.5 MHz/ 2.795 GHz
2.475 GHz 8004 pts. 1 MHz/ 2.516 GHz
2 Result Summa: I
2,670 GHz 2,690 GHz 100,000 kHz 2.68067 GHz 3.63 dBm -26.37 dB
2475 GHz 2490 GHz 1.000 MHz 2485992 GHz -3400 dBm 3,00 dB 2690 GHz 2691 GHz 500.000 kitz 269073 GHz 30.92 dBm 2052 dB
2490 Gt 2495 Ghir 1.000 Mz 2.49305 GHz -31.51 dBm 18.51 dB 2891 GHs 2895 GHa 1,000 M 269233 GHz 57,60 dBm 1756048
2495 Ghr 2,496 GHz 200,000 kHe 249599 GHz -35.40 dBm 22.40 dB 2695 GHz 2710GHz 1.000 MHz 50664 GHz 2851 dBm 1551 dB
2.496 GHz 2516 GHz 100000 kiz 2.50551 GHz 292 dBm -27.08 dB Rteis 3795 orte 1000 M 271019 GHz 36,04 dBm 10448
ety DR o UG [

TEL : 886-3-3
FAX . 886-3-3

27-3456
28-4978
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seamancas. FCC RADIO TEST REPORT

Report No. :

FG1N1011C

FR1 n41 /20MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 4000 dBm  Offset 20.40 a8 Made Auto Sweep

16:37:58 01.07.2022

15:09:56 01.07.2022

saL Ref Level 40.00dBm  Ofset 2040 0B Mode Auto Sweep £
Count 100/100 Count 100/100
T Spurious Emissions ®1 g
30
2 20
10 dby
0 ‘_ PR L TN I R OTOY DTN VY. i b
| L
-0 I
20 B %H
I
JudBmW y i
40 dbm: Tttt i
50
2.67GHz 10005 pts 2.5 MHz/ 2.795 GHz
2.475 GHz 8004 pts. 1 MHz/ 2.516 GHz
2 Result Summa: I
3 2670 GHz 100.000 kHz 3.93 dBm -26.07 dB
2475 GHz 2450 GHz 1.000 MKz 2690 GHz 500.000 kHz 19.13 dBm 913 dB
2490 GHz 2495 GHa 1.000 Mtz 2691 GHz 1.000 MHz 16.55 dBm -6.55 dB
2495 GHz 2496 GHz 200.000 kHz 2685 GHz 1.000 Mz -20.57 dBm <157 dB
2.496 GHz 2516 GHz 100.000 kHz 2.710 GHz 1,000 MHz 34.33 dBm -9.33dB
e T I
. e s DN

Channel power Limit -25dBm > -28.23dBm (PASS)

Reflevel 40.00dBm  Offset 20.40d8 ® RBW 10kHz

s
- Att 30dB * SWT 100 ms & VBW 30 kHz Mode Sweep Count 100/100
Than Rt e
30 Hi
20
10
0
10
-20
30
A A A A A L v
ProN VAR RE L . L VAL AP AP A\ S
A ,
CF 2.49 GHz 1001 pts 204.0 kHz/ Span 2.04 MHz
2 Result Summar None
Tx! (Ref) 1.000 Mz -28.23 dBm
TxTotal -28.23 dBm

14:48:47 01.07.2022

72022
e

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

e%FCC RADIO TEST REPORT

Report No. : FG1IN1011C

FR1 n41 / 30MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 20.40 0B

RefLevel 40.00dBm  Offset 2040 d8.

Mode Sweep

s6L

15:15:44 01.07.2022

18:17:16 01.07.2022

Made Auto Sweep saL
Count 10100 Count 100/100
|1 Spurious Emissions ___________ ____________________________________________idn ||lseuicuiEmuion
Limit Chec¥ R Limit Checl 55
Line _SPURJOUS. 2 : Line _SPURIOUS_LINE_x85_0q2
30 SPORIGUS_LINE_ ABS_002
20 20
10 dir
} A e N 4 1o |« e e |
o |.’l T M s ke e Lo L \‘""‘M: gt gﬁpmw AP
! ! |
-10
| L i
3BT e s w02 T M po—
i i 0 b" »
-3 (A Wi \‘h«-ﬂ
40 dBm
50
2.66GHz 10005 pts 13.5 WAL/ 2.795 GHz
2.475 GHz 8004 pts. 1 MHz/ 2.526 GHz 2 Result Summe,
2 Recult Summa |
2660 GHz 2690 GHz 100.000 ki 268597 GHz 4.10 dBm -25.90 dB
2475 GHz 2490 GHz 1.000 MHz 248349 GHz -25.17 dBm -0.17dB 2690 GHz 2691 GHz 1000 MHz 2.60033 GHz 1939 dBm 939 dB
2,490 Gz 2495 GHz 1.000 MHz 209483 GHz -23.55 dBm -10.55 dB 2691 GHz 2695 GHz 1.000 MHz 269218 GHz -22.58 dBm -12.58d8
2495 Gtz 2.49 GHz 300,000 kitz 2.49596 GHz -25.94 dBm -12.94 dB 3695 Ghiz ITI0GHe 11000 MH: 270234 GHz 2283 dBm 98348
2.496 Gl 2526 GH 100000 kHz 2.50418 GHz .89 dBm -25.11dB 3790 cr 3795 orte 1000 M 272609 GHz 3984 dBm agade
red NN 0 = T

FR1 n41 /30MHz / DFT-S OFDM / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 20.40 0B

Limit Chesi

Line _SPUR|OUS_UINE_485_od2

6L
Count 100/100

Made Auto Sweep Ref Level 40.00dBm  OMfset 2040 dB.

1 Spurious Emissions

1 Limit Check
3 Line _SPURIOUS_LINE_ABS 002
SPORIGUS_LINE_ ABS_002

Mode Sweep

6L

Count 100/100

15:15:13  01.07.2022

15:17:33 01.07.2022

0
0 20
10 dbi
. ool Al
0 PTILE UNCELTRTLIE SR (L U TN T N N B m‘,m-vr T
| |
a0 T
| |
| | | -
/ ol Han
1 ’
' ™ \""‘kuw
! 40 diny i
50
2.66 GHz 10005 pts 13.5 MHz/ 2.795 GHz
2,475 GHz 8004 pts. 1 MHz/ 2326 GHr || [ e aatt Summa;
2 Result Summa 1
2660 GHz 2,630 GHz 100.000 kHz 268224 GHz 4.75 dBm -25.25dB
2475 GHz 2.490 GHz 1.000 MHz 2.48648 GHz -25.38 dBm 2,690 GHz 2,691 GHz 1.000 MHz 2.69027 GHz 18.07 dBm -8.07dB
2,490 Ghx 2495 GHz 1.000 Mt 2.494 38 GHz -22.84 dBm 2691 GHz 2695 Gz 1.000 MHz 2.69353 GHz 18.63 dBm -8.63dB
2495 GHe 2496 GHz 300000 kHz 249596 GHz -26.47 dBm 2695 GHz 2730 GHz 1.000 Mz 269536 GHz -22.40 dBm 0.40 dB
2,496 GHz 2.526 GHz 100,000 kHz 252093 GHz 4.25 dBm 2720 GH 2795 GHe. 1,000 Mz 272283 GHz 3806 dBm 13,06 dB
o R & e ey .

TEL : 886-
FAX . 886-

3-327-3456
3-328-4978
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seamancas. FCC RADIO TEST REPORT

Report No. : FG1IN1011C

FR1 n41 / 30MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 20.40 0B

Limit Chesi
Line _SPURJoUS.

o

Made Auto Sweep

saL RefLevel 40.00dBm  Offset 2040 d8.
Count 100/100

Mode Sweep

1 Spurious Emissions

Limit Checd G
Line _SPUR{OUS_LINE_ABS_0q2 phss

s6L

Count 100/100

30 RORBUS e Ags_ooz
20 20
10 dir
\ ity
10 1

SPURBUS_N 02

.waanhﬂjbﬁﬂmMﬁ!
M

hw }‘\M“ g

Mh—--».._

15:14:36 01.07.2022

15:18:39 01.07.2022

40 dBrr
50
2.66 Gz 10005 pts 3.5 MHL/ 2.795 Gz
2475 GHz 8004 pts. 1 MHz/ 2326 GHr || [ e aatt Summa;
2 Result Summa
2660 GHz 2690 GHz 100.000 kHz 267690 GHz 4,59 dBm -25.41 dB
2475 GHz 2.490 GHz 1.000 MHz 2.48914 GHz -25.73 dBm -0.73 dB 2690 GHz 2,691 GHz 1.000 MHz 2.68025 GHz .20.94 dBm -10.94 dB
2490 GHz 2495 GHz 1.000 MHz 2.493 08 GHz -23.54 dBm -10.54 dB 2691 GHz 2.695 GHz 1.000 MHz 2.69354 GHz 19.89 dBm 9,89 dB
2495 GHe 2.49 GHz 300000 kitz 249596 GHz -27.74 dBm -14.74 dB 3695 GHr 3720 GHz 1,000 MHz 269517 GHz -23.04 dBm -10.04 dB
2496.GHz 2526 GHz 100,000 kHz ZET595 e EALLU Ei AL 2.720GH: 2795 Ghz 1.000 MHz 2.72062 GHz -37.24 dBm 1224 dB
[ e ST R = oo
E 511834

FR1 n41 / 30MHz / DFT-S OFDM / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 20.40 0B

Made Auto Sweep

saL Ref Level 40.00dBm  OMfset 2040 dB.
Count 100/100

Mode Sweep

1 Spurious Emissions
Limit Check s
Uine _SPURJOUS.LINE_ABS_ 02 Phss
SPORIGUS_LINE_ ABS_002 T

20

Limit Chesi i
Line _SPUR|OUS_UINE_485_od2 <

.0

20

10 dbi

6L

Count 100/100

il
laiiSain i

e by
TPy

" n \ PLIONY T i
A N L PP

lq:,-‘, | \kam

15:14:16 01.07.2022

15:18:85 01.07.2022

40 diny T, e
50
2.66 GHz 10005 pts 13.5 MHz/ 2.795 GHz
2475 GHz 8004 pts. 1 MHz/ 2326 GHr || [ e aatt Summa;
2 Result Summa 1
3 2660 GHz 2,630 GHz 100.000 kHz 268572 GHz 3.35 dBm -26.65 dB
2475 GHz 2.490 GHz 1.000 MHz 2.48950 GHz 2690 GHz 2691 GHz 1.000 MHz 2.69043 GHz -21.10 dBm -11.104B
2,490 Ghx 2495 GHz 1.000 Mt 2.49306 GHz 2691 GHz 2.695 GHz 1.000 MHz 2.69398 GHz -22.38 dBm -12.38 dB
2495 GHz 2496 GHz 300000 kHz 249569 GHz 2695 GHz 2730 GHz 1.000 Mz 269616 GHz -24.77 dBm 17748
2.496 GHz 2.526 GHz 100,000 kiz 251872 GHz 3720 GHz 2795 GHz. 1.000 MHz 272009 GHz -37.97 dBm 1297 dB
ey R o [T = o
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1IN1011C

FR1 n41 / 30MHz / DFT-S OFDM / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 4000 dBm  Offset 20.40 6B

1 Spurious Emissions

Mode Auto Sweep

6L
Count 100/100

RefLevel 40.00dBm  Offset 2040 d8.

1 Spurious Emissions

Mode Sweep

s6L
Count 100/100

15:13:4% 01.07.2022

18:20:20 031.07.2022

Limit Check 55
Line _SPURJOUS_LINE_ABS ot 1 Line _SPURIOUS_LINE_ABS 02
30 SPORIDUS_LINE_ABS_002
20 20
10 dir
By w T
a 'y =
N Y e N Y PRI SRR ) w7 W R
r( e e P A by #I" x‘\\ ‘ll'l‘“ﬂ"-’ ¥ u‘; M | ‘
10 ‘ ‘ ‘
i | i
0 -
- e | L\ 40 B ! e W
A 1
"
50
| 2.66GHz 10005 pts 13.5 WAL/ 2.795 GHz
2.475 GHz 8004 pts. 1 MHz/ 2.526 GHz 2 Result Summe,
2 Recult Summa |
2660 GHz 2690 GHz 100.000 ki 267185 GHz 1.31 dBm -2869 dB
2475 GHz 2.490 GHz 1.000 MHz 2.49003 GHz -9.56 dB 2,690 GHz 2,691 GHz 1.000 MHz 2.69004 GHz .28.64 dBm -18.64 dB
2,490 Gz 2495 GHz 1.000 MHz 209411 GHz -33.35dBm -20.35 dB 2691 GHz 2695 GHz 1.000 MHz 269225 GHz 29,64 dBm -19.64 d8
2495 Ghr 2,496 GHz 300,000 kHe 249596 GHz -35.79 dBm -22.79 dB 2695 GHz 2720GHz 1.000 MHz 2.69653 GHz -31.29 dBm 1829 dB
2496 GHz 2526 GH 100000 kHz 2.50641 GHz 0.73 dBm 2927 dB 3790 cr 3795 orte 1000 M 272193 GHz 139,05 dBm 14705 dB
[ ] g [ ] & DU

FR1 n41/30MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

15:12:42 01.07.2022

15:23:38 01.07.2022

Ref Level 4000 dBm  Offset 20.40 B Made Auto Sweep saL Ref Level 40.00dBm OMset 20.40dB. Mede Sweep sl
Count 100/100 Count 100100
(LSpaios Ealuaks 22
imis Cheed 3
Line _sPURloUS_Lne_ABs_ot2 Line _SPUR|OUS_LINE_A85_od2
0 JUS_UNE | ABS 002
20 20
10 d
0 , ; " . AR 0 |
( (R TV ) o KMHJ,\FI,;-W,,WA,,MW Vg () Ll el ¥ Latid 1
a0 i | T
|
] 'E IM
§
i
40 dim -
50
2.66 GHz 10005 pts 13.5 MHz/ 2.795 GHz
2.475 GHz 8004 pts 1 MHz/ 2.526 GHx 2 Result Su L
2 Result Summa Sl emry |
3 2.660 GHz 2,690 GHz 100.000 kHz 2.67034 GHz 1.36 dBm -28.64 dB
175Gz 2450 Griz 1.000 Mz L5007 oz 2690 Gz 2691 Gz 1,000 MHz 2.68016 GHz -16.24 dBm -6.24 dB
2490 Gite 1495 GHe 1.000 MHz 249254 Gz 2681 GHz 2695 Ghz 1.000 Mz 2.69109 GHz -18.02 dBm -8.02d8
2435 Gtz 2496 GHr 300,000 ks 248542 Ghz - 2685 GHz 27206tz 1,000 Mtz 269578 GHz 2097 dBm 7,07 dB
2 15260H: 100 000 ke ZEE - 2720GHz 2795 Gz 1,000 Miz 2.72159 GHz -38.14 dBm 1314 dB
e A OV CrET
- [mmm 18:2:42 sty (N &5 e
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seamancas. FCC RADIO TEST REPORT

Report No. : FG1IN1011C

FR1 n41 / 40MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 4000 dBm  Offset 20.40 6B Made Auto Sweep

Limit Chee¥
2 }

Line _SPURJoUS.

6L

Count 100/100

1 Spurious Emissions

RefLevel 40.00dBm  Offset 2040 d8.

Limit Checd
Line _SPUR{OUS_LINE_ABS_0q2

Mode Auto Sweep

s6L
Count 100/100

30 RORBUS e Ags_ooz
2 20
10 db
. bbb s st vl o 41
o ! PN A WL YR T NTRTITY U TP R T 1 3 Liiia b L el £
; - Lind) LU i i B et
| |
| ‘ L M‘m«
w1 ™
MM (| 20 dbe
50
2.65 GHz 10005 pts 4.5 MHz/ 2.795 GHz
2,475 GH: 8004 pts 1 M/ 2536 Gz || P
2 Result Summa 1
2650 GHz 2,630 GHz 100.000 kHz 66012 GHz 4.42 dBm -25.58 dB
2475 GHz 2.490 GHz 1.000 MHz 2.48009 GHz -26.62 dBm -1.62 dB 2,690 GHz 2,691 GHz 1.000 MHz 69019 GHz .22.28 dBm -12.28dB
2,490 GHz 2,495 GHz 1.000 MHz 249484 GHz -24.52 dBm -11.52dB 2691 GHz 2695 GHz 1.000 MHz 69333 GHz 23.83 dBm 138348
2495 GHe 2496 GHz 500,000 kHz 2.49596 GHz -24.58 dBm -11.58 dB 2695 GHz I730GHz 1.000 MHz 70425 GHz 34,48 dBm 1148 dB
2,496 GHz 2536 GHz 100,000 kHz 251140 GHz 3.67 dBm 2633 dB 3730 GHe 3795 CHe. 1.000 Mz 3918 GHz 30,37 dBm 1537 dB
[ oy 22 — T

15:29:06 01.07.2022

15:29:52 01.07.2022

FR1 n41 / 40MHz / DFT-S OFDM / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 4000 dBm  Offset 20.40 6B Made Auto Sweep

6L

Count 100/100

1 Spurious Emissions

Ref Level 40.00dBm  OMfset 2040 dB.

Mode Auto Sweep

6L
Count 100/100

Limit Chec R Limit Check 55
Line _SPURJOUS_LINE_ABS_od2 s < g i7E ~SPURIOUS_LINE_ABS_ 55
30 SPORIDUS_LINE_ABS_002
20 20
10 dBy
. | gty . T TRRRTSETIP [ -
o l,‘»,l‘m\_ T Y e ey V‘JI‘NII\J Lk it e AN I T
' |
I 7 M
| | | P,
Fore bl T
1|40 b
50
2.65 Gz 10005 pts 4.5 ML/ 2.795 Gz
2.475 GHz 8004 pts. 1 MHz/ 2.536 GHz 2 Result Summe,
2 Result Summa |
3 2,650 Ghz 2,690 Ghz 100.000 kiz 67992 GHz 2.99 dBm -27.01 dB

2475.GHs 2450 GHz 1.000 MH: 208913 GHz 2680 Gz 2591 Ghe 1,000 Mtz 69024 GHz -21.78 dBm 117848

2430 Gt 2495 Gtz 1,000 Mz 249382 Ghz 2691 GHz 2685 Gz 1,000 MH: 69281 GHz -22.02 dBm -12.02dB

2495.GHiz 249 Gtz 500,000 kiiz 249597 GHz 269 Ghz 1730 GHe 1,000 Mz 605 25 GHz ~24.25 dBm 12548

2,496 GHz 2536 GHz 100,000 kHz 2.51922 GHz 3730 GHz 2795 GHz. 1,000 MHz 73008 GHz _40.35 dBm 15.35 dB

o B % Chan - o

15:28:35 01.07.2022

15:30:22 01.07.2022
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1IN1011C

FR1 n41 / 40MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 20.40 0B

Limit Chesi

Made Auto Sweep

Count 100/100

6L

1 Spurious Emissions

RefLevel 40.00dBm  Offset 2040 d8.

Limit Checd
Line _SPUR{OUS_LINE_ABS_0q2

Mode Auto Sweep

s6L
Count 100/100

15:28:03 01.07.2022

15:30:46 01.07.2022

Line _SPURJOUS. G2 B
30 sPORIBUS_LINE_ABS_002
0 20
10 dir
0 - TR P s ey
T 7 R e T T t-‘
10 | |
P 5 T | A I i
t | | | .
| g g § b .,
4 e | |20 B .
50
2.65 Gz 10005 pts 18,5 MHz/ 2.795 Gz
2475 GHz 8004 pts. 1 MHz/ 2336 GHr || [ st Summa;
2 Result Summa 1
2650 GHz 2690 GHz 100.000 kHz 267298 GHz 3.35 dBm -26.65 dB
2475 GHz 2.490 GHz 1.000 MHz 2.490 24 GHz -27.18 dBm -2.18 dB 2690 GHz 2,691 GHz 1.000 MHz 2.69003 GHz 23.36 dBm -13.36dB
2,490 GHz 2.495 GHz 1.000 MHy 2.49175 GHz -26.24 dBm -13.24 dB 2691 GHz 2695 GHz 1,000 MHz 269202 GHz 25.39 dBm 1539 dB
2495 GHe 2496 GHz 500,000 kHz 249597 GHz -28.36 dBm -15.36 dB 2695 GHz 3730 GHz 1,000 MHz 269562 GHz -25.07 dBm 12.07dB
2496.GHz 2536 GHz 100,000 kHz ZHI5IT R TSI ABT e 2730 GHz 2795 Ghz 1.000 MHz 273071 GHz -40.13 dBm 15,13 dB
[ Wy V22 [ = o
s 53005

FR1 n41 / 40MHz / DFT-S OFDM / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

15:27:02 01.07.2022

18:31:15 01.07.2022

Ref Level 2000 dBm  Offset 20.40 dB Made Auto Sweep S5GL Ref Level 40.00dBm  Offset 20,40 dB Mode Auto Sweep SGL
R Count 100/100
|1 Spurious Emissions i || SeuionEmien
Limit Chec¥ P Limit Check 55
Line _SPURJOUS_LINE_ABS_od2 Aes 1 4N -SPURIOUS_LINE_ABS 02 55
30 SPORIDUS_LINE_ABS_002
20 20
10 di
¢ B B o P T S e T G D K A e A e U
[ i I
0 | |
| L
L "
A ! 1 I M"-.
0 ‘ ey
TR A I i b A
W ,‘WJ Mg | |40 dBe 1 —|
50
2.65GHz 10005 pts 145 ML/ 2.795 GHz
::15 G}:. 8004 pts. 1 MHz/ 2.536 GHz 2 Result Summe, I
coult Summa
250 GHz 2690 GHz 100.000 ki 2.66418 GHz 1.32 dBm 2868 di
2475 GHz 2.490 GHz 1.000 MHz 2.487 38 GHz -28.42 dBm 2,690 GHz 2,691 GHz 1.000 MHz 2.69014 GHz 25.22 dBm -15.22dB
2490 GHa 2495 GHz 1.000 Mz 249361 GHz -27.19 dBm 2681 GHz 2695 Ghz 1.000 Mz 2.69103 GHz 25.23 dBm 1523 dB
2495.GHiz 249 Gtz 500,000 kiiz 249596 GHz -29.82 dBm 269 Ghz 1730 GHe 1,000 Mz 269629 GHz 2788 dBm 1304 B
2436 GHz 2536 GHz 100,000 kHz 2.52150 GHz 1.19dBm 2730 GHz 2.795 GHz 1,000 MHz 2.73002 GHz -40.01 dBm 15.01 dB
oty N 2 O
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1IN1011C

FR1 n41 / 40MHz / DFT-S OFDM / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 4000 dBm  Offset 20.40 6B

Mode Auto Sweep saL Reflevel 50.00dBm  Offset 20.40 8. Mode Auto Sweep s6L
Count 100/100 Count 100/100

Lipuiou inisions

Limi Limit Check 55

Line _SPURJOUS_UINE_ABS_062 . Line _SPURIDUS_LINE_x85_0¢2
30 sPORIBUS_LINE_ABS_002
20 20
10 di

0 gBm ” "y By
’ : W, i,w( ey’ Llah
& e el el Ao e, A bt W Mgty
!

-10

30 #

15:26:13 01.07.2022

l. \ —
= eV || [4ode i T
L i1
| i)
50
2.65 Gz 10005 pts 18,5 MHz/ 2.795 Gz
2475 GHz 8004 pts. 1 MHz/ 2336 GHr || [ st Summa;
2 Result Summa 1
2650 GHz 2690 GHz 100.000 kHz 26639 GHz 1.09 dBm -28.91 dB
2475 GHz 2.490 GHz 1.000 MHz 2.490 39 GHz -35.56 dBm -10.56 dB 2690 GHz 2,691 GHz 1.000 MHz 2.69023 GHz 30.63 dBm 20.63 dB
2490 GHz 2495 GHz 1.000 MHz 2.494 36 GHz -33.64 dBm -20.64 dB 2691 GHz 2.695 GHz 1.000 MHz 2.69477 GHz 31.26 dBm -21.26dB
2495 GHe 2496 GHz 500000 kitz 249598 GHz -34.07 dBm -21.07 dB 3695 GHr 3730 GHz 1,000 MHz 269541 GHz 30.93 dBm 17.93 dB
2496.GHz 2536 GHz 100,000 kHz ZEIEUGHE LA AL 2730 GHz 2795 Ghz 1.000 MHz 2.73041 GHz 4058 dBm 1558 dB
R o . L

18:32:29 01.07.2022

FR1 n41/40MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 40.00 dBm  Offset 20.40 B

15:25:47 01.07.2022

Made Auto Sweep SGL RefLevel 20.00d8m Offset 20,40 d8 Mode Auto Sweep S6L
Count 100/100 Count 100/100
e
Limit Cheek 3
Line _SPURJOUS_LINE_ABS_0g2 Line SPU*‘DLS LINE_ABS_0q2
0 JUS_LINE_ ABS_002
0 20
10 di
0 Ze : ; e T T S
r.' e T e e Y |
N I
-10 | ‘
AT —] ] ‘ !
bl L[ i
30 dBen : 7‘% . 4
W—W . 1 ! M‘
40 dBo -
50
2.65 GHz. 10005 pts 14.5 MHz/ 2.795 GHz
2.475 GHz 8004 pts 1 MHz/ 2.536 GHx [2 Result Summat L
2 Result Summar I
3 2,650 GHz 2,690 GHz 100.000 kHz 2.67754 GHz 1.20 dBm -28.80 dB
2475 GHz 2.490 GHz 1.000 MHz 2.489 89 GHz 2,690 GHz 2,691 GHz 1.000 MHz 2.69004 GHz .21.00 dBm -11.00 dB
2490 GHa 2495 GHz 1.000 Mz 249425 GHz 2681 GHz 2695 Ghz 1.000 Mz 269147 GHz -22.40 dBm -12.40 dB
2495.GHiz 249 Gtz 500,000 kiiz 249596 GHz -27.74 dBm 269 Ghz 1730 GHe 1,000 Mz 269671 GHz 2406 dBm 1106 dB
2.456 GHz 2536 GHz 100,000 kHz 2.51266 GHz 0.19 dBm 2730 GHe 2795 Gtz 1,000 Mis 273002 GHz '39.75 dBm 1475 dB
_— o OrT
- [mmm i ety NN U

15:33:02 01.07.2022
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1IN1011C

FR1 n41 / 50MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 20.40 0B

Made Auto Sweep

1 Spurious Emissians 1Avg

6L
Count 100/100

RefLevel 40.00dBm  Offset 2040 d8. Mode Auto Sweep

s6L

Count 100/100

15:38:03 01.07.2022

15:42:34 01.07.2022

1 Spurious Emissions
Limit Cheek
SPURJOUS_LINE_ABS 2
30 sPORIBUS_LINE_ABS_00:
20 20
10 dir
PR
| I A . b TR T
’ TR s AT il et e b prrore o || I L FHRRATAR
» | | 1
[ | |
20 dBm . . ' - I l w
| b | b L g,
Faingg ; i : W i
W4 [ -20 oo -
50
2.64 Gz 10005 pts 15.5 ML/ 2.795 Gz
2.475 GHz 8004 pts. 1 MHz/ 2.546 GHz 2 Result Summe,
2 Result Summa
2640 GHz 2690 GHz 100.000 kHz 268211 GHz 2.24 dBm 21768
2475 GHz 2.490 GHz 1.000 MHz 2.490 26 GHz -23.06 dBm -200.00 d8 2,690 GHz 2,691 GHz 1.000 MHz 2.690 58 GHz .21.84 dBm 11.84 dB
2,490 Gz 2495 GHz 1.000 MHz 209190 GHz -20.86 dBm -200.00 d8 2691 GHz 2695 GHz 1.000 MHz 269483 GHz 20.12 dBm 10.12 d8
2495 Gtz 2.49 GHz 500000 kitz 249511 GHz -26.14 dBm -200.00 dB 3695 GHr 3740 GHe 1,000 MHz 269591 GHz 2437 dBm 11.27 dB
2496 GHz 2.546 GHz 100.000 kiz ZATYS B ZHTaBT L 2.740 GHz 2.795 Ghz 1.000 MHz 2.75516 GHz -10.63 dBm -15.63 dB
[ ] e SR R = o
= 5231

Channel power Limit -25dBm > -26.85dBm (PASS)

Reflevel 40.00dBm  Offset 204008  RBW 10kkHz st
- Att 30d8 @ SWT 100 ms ® VBW 30kHz _Mode Sweep Count 100/100
1ACR 1Rm Ava

|
30 A
20 dém
10 dBiv
0

10

20 dBm +

30 dBe

40 0

/ noA

M A AAA A A TAVATAYAY:
S0 j'f‘ i “‘\w I VAT JATE WL V| s

Y |
(CF2.48899 Gz _ 1001 pts 208.0 kz/
2 Result Summoar None
Tx1 {Ref) 1.000 MHz -26.85 dBm
Tx Total -26.85 dBm

15:39:30 01.07.2022
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1IN1011C

FR1 n41 / 50MHz / DFT-S OFDM / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 20.40 0B

RefLevel 40.00dBm  Offset 2040 d8.

s6L

Mode Auto Sweep saL Mode Auto Sweep
Caunt 1007100 Count 100/100
1 spurows Erissons
Line _SPURIOUS_LINE_ABS 002 55
30 SPORIGUS_LINE_ ABS_002
20 20
10 dir
T TR DU . QB TR TN
o T BTy T ,‘wW e T v S e e et (e v e P
0 I {
1 |
20 dBm . . T t [ | mm
[ i = PGP Wi,
'
e | 20 b
50
2.64 Gz 10005 pts 15.5 ML/ 2.795 Gz
2.475 GHz 8004 pts. 1 MHz/ 2.546 GHz 2 Result Summe,
2 Result Summa
2 2640 GHz 2690 GHz 100.000 kHz 266545 GHz -28.40 dB
2475 GHz 2.490 GHz 1.000 MHz 248899 GHz 2,690 GHz 2,691 GHz 1.000 MHz 2.69083 GHz -12.63 dB
2490 GHr 2495 GHr 1.000 MHz 249316 GHz 25691 GHz 2695 GHz 1.000 MHz 269262 GHz -11.16d8
2495 Gtz 2436 GHe 500000 kitz 249506 GHz 7695 GHz 3740 GHe 1,000 MHz 269530 GHz -10.45 dB
2,496 Gz 2586 GHz 100,000 kffz 252577 GHz 2.740 GHz 2795 GHz 1.000 MHz 2.76799 GHz -15.44 dB

15:37:35 01.07.2022

15:42:54 01.07.2022

I
Lid 5:42:53

Channel power Limit -25dBm > -26.36dBm (PASS)

Reflevel 40.00dBm  Offset 20,4008 ® RBW 10kHz
- Att 30dB ® SWT 100 ms  VBW 30kKz
1ACR

6L
Count 100/100
1Rm Avg

Mode Sweep

30 1 i
20 dBm

10 B

20 dBm

30 dBer

40
pa A

NP, Aot
50 dih '

IV VATAY % A WAV e Y

CF 2.48899 GHz _

2 Result Summa:

1001 pts 204.0 kHz/
None

Spen 2.08 Wiz |

-26.36 dBm
-26.36 dBm

Tx1 (Ref) 1.000 MHz

Tx Total

Heady

15:39:13  01.07.2022
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